

# Technical Data Sheet

of the long fiber microfiber

		Batch NO	Specificaation	Production Time			
		HZYJ-U210100901	50g/m <sup>2</sup> 70%PET+30%PA6 width 300mm	25-01-2021			
NO	Testing Item	Standard request	Testing results			Result	
			AVERAGE	MAX	MIN		
1	Weight(g/m <sup>2</sup> )	60±2g/m <sup>2</sup>	60.4	60.7	59.1	PASS	
2	Thickness(mm)	±0.05mm	0.23	0.25	0.2	PASS	
3	Tensile strength (length wise)N/5cm	/	179	208	161	PASS	
4	Elongation (length wise)%	/	45	50	42	PASS	
5	Tensile strength (cross wise)N/5cm	/	96	110	82	PASS	
6	Elongation (cross wise)%	/	58	67	52	PASS	
7	Weight CV %	≤9	6	8	4.2	PASS	
8	Width (mm)	±3mm	300			PASS	
9	Appearance	no stain packing is in good order	no stain packing is in good order			PASS	